

FLAMMABILITY TEST



P/N: RTAS1172929	Certificate Nr. P210729FVT05
Material Description: CARPET GREY	Batch n°: A21070020
Customer: /	Test Date: 29/07/2021
Customer P/N: /	Article Nr.: /
Customer PO n°: /	

TEST RESULTS					
Speciment Number (Grain Description)	Test Method	Flame Extinguishing Time (s)	Burned Lenght (mm)	Drip Extinguishing Time (s)	Remarks
Warp 1	II	1	5	0	/
Warp 2	II	0	5	0	/
Warp 3	II	1	5	0	/
Average		0,7	5,0	0,0	/
Weft 1	II	0	5	0	/
Weft 2	II	0	5	0	/
Weft 3	II	0	5	0	/
Average		0,0	5,0	0,0	/

Test Method			Test Requirements			
FAR/CS 23/27/29/25.853 Appendix F, Part I, last issue						
	Subpart	Ignition Time	Material Position	Extinguishing Time Max	Burn Lenght Max	Drip Extinguishing Time Max
<input type="checkbox"/>	(a)(1)(i)	60 seconds	Vertical	15 seconds	150 mm (6 inch)	3 seconds
<input checked="" type="checkbox"/>	(a)(1)(ii)	12 seconds	Vertical	15 seconds	200 mm (8 inch)	5 seconds

Pass

Fail

ALESSANDRO FOSSO
 Testori Aero Supply S.r.l.
 Via S. C. A. T. 21G.0014
 Alessandro FOSSO

Date

29/07/2021